

HPT/M&M/SUB/2023/ 266352/232415080

February 5th, 2024

Analysis Report

Sample Submitted by Party

Certificate

ANALYSIS : Results of analysis on air dried basis as per -IS 1493 PART I standard

Sn	Parameters	Basis	Test Method	TEST RESULTS	
				SAMPLE MARK	
1	Iron as Fe%	ADB	IS 1493 PART I	A	18.75
2	Silica as SiO2%	ADB	IS 1493 PART I		9.52
3	Aluminum as Al2O3%	ADB	IS 1493 PART I		39.76

ADB: Air Dried Basis

END OF REPORT

- NB: 1. sampling not done by us. Results relate to the tested submitted sample only.
 2. The Contents of the report shall not be reproduced in either full or in part without prior Written consent of the issuing authority.